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Plot 7-1982. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 185 — RU26)
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Plot 7-1983. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 185 — RU26)

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185

Frequency Detector Ant. Pol. Atntenna 'I:Zrlr:nt:tt):‘e A'Lz::rr AFCL Stlr::':: th Limit Margin
[MHz] [HV] | Height [em] o] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13750.00 Average vV - - -85.93 22 03 4310 68.23 -25.13
13750.00 Peak V' - - -74.18 22 .04 54 86 88.23 -33.37

Table 7-316. Radiated Spurious Emission Measurements CDD Primary — RU26

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1984. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 189 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6895MHz

Channel: 189
Frequency Detector Ant. Pol. A_ntenna T;I::::Ie Al:-ael:;er AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
13790.00 Average vV - - -86.18 2223 43.05 68.23 -25.18
13790.00 Peak vV - - -74.40 22.10 54.70 88.23 -33.53

Table 7-317. Radiated Spurious Emission Measurements CDD Primary — RU26

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1985. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 209 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6995MHz

Channel: 209
Frequency Detector Ant. Pol. J'!Entenna 1::::2:? Al:;l:::ler AFCL Stlr:::th Limit Margin

[MHz] [H/V] | Height [em] ] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13990.00 Average H - - -86.73 22 46 42 73 68.23 -25.50
13990.00 Peak H - -75.09 22 .46 54 37 88.23 -33.86

Table 7-318. Radiated Sp

urious Emission M

easurements CDD Primary — RU26

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1986. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 229 — RU26)
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Plot 7-1987. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 229 — RU26)

Approved by:
FCC ID: BCGA2995 @ element MEA(S(’:LIJE'SE'I\QF&\ET?;\T)ORT

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229

Frequency Ant. Pol. | Antenna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [H/V] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuVim]

5322.00 Average V' 325 101 -66.08 15.59 56.51 68.23 -11.72
5322.00 Peak \ 325 101 -60.43 15.59 62.16 88.23 -26.07
14190.00 Average H - - -82 .84 16.29 40.45 68.23 -27.78
14190.00 Peak H - - -71.41 16.25 51.83 88.23 -36.40

Table 7-319. Radiated Spurious Emission Measurements CDD Primary — RU26

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1988. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 1 — RU242)
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Plot 7-1989. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 1 — RU242)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995
@ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Detector Ant. Pol. Antenna T:Zr;::]i?:]e Arli}\)//;er AFCL Stlr:;lgth Limit Margin
[MHz] [H/V] | Height [cm] Gesea [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]

*| 11910.00 Average \% - - -85.49 20.54 42.05 53.98 -11.93
*| 11910.00 Peak \% - - -74.03 20.63 53.60 73.98 -20.38
*[ 17865.00 Average \% - - -81.41 17.94 38.84 53.98 -15.14
*| 17865.00 Peak \Y - - -74.86 17.94 50.08 73.98 -23.90

Table 7-320. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1990. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] |Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] "
* 12350.00 Average H - - -85.74 21.54 42 81 53.98 -11.17
* 12350.00 Peak H -74.36 21.42 54.06 73.98 -19.92

Table 7-321. Radiated Spurious Emission M

easurements CDD Primary — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

EUT Type:
Tablet Device
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Plot 7-1991. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 93 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6415MHz

Channel: 93
Frequency Detector Ant. Pol. J'!Entenna 1::::2:? Al:;l:::ler AFCL Stlr:::th Limit Margin

[MHz] [H/V] | Height [em] ] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

12830.00 Average \ - - -85.80 22 53 4373 68.23 -24 50
12830.00 Peak \ -74 .20 22 .47 55.26 88.23 -32.97

Table 7-322. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1992. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Ant. Pol.| Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [H/V] |Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuVim]
12870.00 Average WV - - -85.31 22.20 43.89 68.23 -24 34
12870.00 Peak \" - - -74 .46 22.20 5473 88.23 -33.50

Table 7-323. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1993. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 105 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6475MHz

Channel: 105
Frequency Detector Ant. Pol. A_.ntenna 1:;:‘:::'& Al:-ael‘s::ler AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
12950.00 Average V' - - -85.52 22 31 43.79 68.23 -24 44
12950.00 Peak V' - - -74.23 22.31 55.09 88.23 -33.14

Table 7-324. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1994. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 113 — RU242)
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Plot 7-1995. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 113 — RU242)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 @ element (CERTIFICATION)

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Arzl\;:sar AFCL Stlr:ggth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/im] | [dB]
13030.00 Average \ - - -85.35 22.59 44.24 68.23 -23.99
13030.00 Peak \% - - -74.06 22.53 55.47 88.23 -32.76

Table 7-325. Radiated Spurious Emission Measurements CDD Primary — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-1996. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 117 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6535MHz

Channel: 117
Frequency Detector Ant. Pol. A_.ntenna 1:;:::? Alliael\s.::rr AFCL Stlr:::::th Limit Margin
[MHz] [H/V] | Height [cm] [degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13070.00 Average H - - -85.47 22.36 43.89 68.23 -24.34
13070.00 Peak H - - -74.07 22.15 55.08 88.23 -33.15

Table 7-326. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-1997. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] |Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] "
* 13390.00 Average V - - -85.75 2224 43.49 53.98 -10.49
* 13390.00 Peak V - - -74.00 2224 55.24 73.98 -18.74

Table 7-327. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

EUT Type:
Tablet Device
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Plot 7-1998. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 185 — RU242)
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Plot 7-1999. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 185 — RU242)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 @ element (CERTIFICATION)

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Arzl\;:sar AFCL Stlr:ggth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/im] | [dB]
13750.00 Average \ - - -86.11 22.04 42.93 68.23 -25.30
13750.00 Peak \% - - -74.83 22.03 54.20 88.23 -34.03

Table 7-328. Radiated Spurious Emission Measurements CDD Primary — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Field Strength (dBuV/m)
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Plot 7-2000. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 189 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6895MHz

Channel: 189
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?'l]e Aﬁ:\)’z;&r AFCL Stlr::wlgth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBV/m] [dBuV/im] | [dB]
13790.00 Average H - - -86.42 22.41 42.99 68.23 -25.24
13790.00 Peak H - - -74.37 22.03 54.67 88.23 -33.56

Table 7-329. Radiated Spurious Emission Measurements CDD Primary — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2001. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 209 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6995MHz

Channel: 209
Frequency Detector Ant. Pol. J'!Entenna 1::::2:? Al:;l:::ler AFCL Stlr:::th Limit Margin

[MHz] [H/V] | Height [em] ] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13990.00 Average \ - - -86.63 22 46 42 83 68.23 -25.40
13990.00 Peak \ -74.92 2228 54 .35 88.23 -33.88

Table 7-330. Radiated Spurious Emission M

easurements CDD Primary — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

EUT Type:
Tablet Device
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Plot 7-2002. Radiated Spurious Emissions above 1GHz CDD Primary (802.11ax — Ch. 229 — RU242)
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Plot 7-2003. Radiated Spurious Emissions 18-40GHz CDD Primary (802.11ax — Ch. 229 — RU242)

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device

Page 596 of 693

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Arzl\;:sar AFCL Stlr:ggth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/im] | [dB]
14190.00 Average H - - -82.68 16.25 40.57 68.23 -27.66
14190.00 Peak H - - -71.22 16.25 52.03 88.23 -36.20

Table 7-331. Radiated Spurious Emission Measurements CDD Primary — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.7.5 CDD Diversity Radiated Spurious Emission

RU26
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Plot 7-2004. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 1 — RU26)
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Plot 7-2005. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 1 — RU26)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995
© element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 598 of 693
1C2405200018-25-R1.BCG 5/20/2024 - 10/1/2024 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Detector Ant. Pol. Antenna T:Zr;::]i?:]e Arlaelngr AFCL Stlr:;lgth Limit Margin
[MHZz] [H/V] | Height [cm] [— [dBm] [dB/m] [dBuV/m] [dBpV/m] | [dB]

*| 11910.00 Average \% - - -83.27 17.47 41.20 53.98 -12.78
*|11910.00 Peak \% - - -72.79 18.07 52.28 73.98 -21.70
*| 17865.00 Average \% - - -81.41 17.94 40.34 53.98 -13.64
*[17865.00 Peak \% - - -73.90 17.94 51.03 73.98 -22.95

Table 7-332. Radiated Spurious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2006. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 45 — RU26)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] |Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
- [degree] | [dBm] [dBuV/m] -
* 12350.00 Average V' - - -83.71 18.67 41.96 53.98 -12.02
* 12350.00 Peak v - -72 .64 18.61 52 97 73.98 -21.01

Table 7-333. Radiated Sp

urious Emission M

easurements CDD Diversity — RU26

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

Test Dates:

EUT Type:

1C2405200018-25-R1.BCG

5/20/2024 - 10/1/2024

Tablet Device
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Plot 7-2007. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 93 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6415MHz

Channel: 93

Frequency Detector Ant. Pol. ﬂtntenna 1::::2:? Al:;l:::ler AFCL Stlr:ti::th Limit Margin
[MHz] [H/V] |Height [em] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

12830.00 Average \ - - -85.87 22 53 43 .66 68.23 -24 57
12830.00 Peak \ - -74.08 22 .49 55.41 88.23 -32.82

Table 7-334. Radiated Spurious Emission M

easurements CDD Diversity — RU26

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

EUT Type:
Tablet Device
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Plot 7-2008. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 97 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6435MHz

Channel: 97
Frequency Detector Ant. Pol. A_ntenna T;I::::Ie Al:-ael:;er AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
12870.00 Average H - - -85.63 2220 43 .57 68.23 -24 66
12870.00 Peak H - - -74.41 22.20 54.79 88.23 -33.44

Table 7-335. Radiated Spurious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2009. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 105 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6475MHz

Channel: 105
Frequency Detector Ant. Pol. ﬂtntenna 1:;:::'& A'Laelr:rr AFCL Stlr::-::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
12950.00 Average H - - -85.47 22 31 4385 68.23 -24 38
12950.00 Peak H - -74.19 22 31 5512 88.23 -33.11

Table 7-336. Radiated Sp

urious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2010. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 113 — RU26)
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Plot 7-2011. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 113 — RU26)

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113
Frequency Detector Ant. Pol. A.ntenna 1::::::: Al:;l::rr AFCL Stlr:::'::th Limit Margin
[MHZz] [H/V] | Height [cm] [degree] | [dBm] [dB/m] [dBuV/m] [dBuV/m] | [dB]
13030.00 Average vV - - -85.29 22 53 44 24 68.23 -23.99
13030.00 Peak V' - -74.04 22 59 5565 88.23 -32 68

Table 7-337. Radiated Spurious Emission Measurements CDD Diversity — RU26

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 605 of 693
1C2405200018-25-R1.BCG 5/20/2024 - 10/1/2024 Tablet Device

V 10.6 10/27/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Field Strength (dBuV/m)
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Plot 7-2012. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 117 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6535MHz

Channel: 117
Frequency Detector Ant. Pol. A_.ntenna 1:;::::'& A'f:::rr AFCL Stlr:::::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVIm] [dBuV/m] | [dB]
13070.00 Average H - - -85.66 22 59 43.92 68.23 -24 31
13070.00 Peak H - - -74.08 2212 55.04 88.23 -33.19

Table 7-338. Radiated Spurious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

MEASUREMENT REPORT

Approved by:

@ clement

(CERTIFICATION) Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2013. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 149 — RU26)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] |Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] "
* 13390.00 Average H - - -86.13 22 63 43.50 53.98 -10.48
* 13390.00 Peak H - - -74.77 2224 54 47 73.98 -19.51

Table 7-339. Radiated Spurious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates:

1C2405200018-25-R1.BCG

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2014. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 185 — RU26)
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Plot 7-2015. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 185 — RU26)

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995
@ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185

Frequency Detector Ant. Pol. Atntenna 'I:Zrlr:nt:tt):‘e A'Lz::rr AFCL Stlr::':: th Limit Margin
[MHz] [HV] | Height [em] o] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13750.00 Average H - - -86.18 22 03 42 86 68.23 -25.37
13750.00 Peak H - - -74.40 22 .04 54 64 88.23 -33.59

Table 7-340. Radiated Spurious Emission Measurements CDD Diversity — RU26

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-2016. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 189 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6895MHz

Channel: 189
Frequency Detector Ant. Pol. A_ntenna T;I::::Ie Al:-ael:;er AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
13790.00 Average vV - - -86.28 22 41 4314 68.23 -25.09
13790.00 Peak vV - - -74.28 22.10 54.82 88.23 -33.41

Table 7-341. Radiated Spurious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2017. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 209 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6995MHz

Channel: 209
Frequency Detector Ant. Pol. A_ntenna 1:::‘::::? Al:-ael::ler AFCL Stlr:::th Limit Margin

[MHz] [H/V] | Height [em] ] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13990.00 Average \ - - -86.39 22 30 42 92 68.23 -25.31
13990.00 Peak \ - -74.78 2228 54 49 88.23 -33.74

Table 7-342. Radiated Sp

urious Emission M

easurements CDD Diversity — RU26

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2018. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 229 — RU26)
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Plot 7-2019. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 229 — RU26)

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229

Frequency Ant. Pol. | Antenna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [H/V] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[degree] [dBm] [dBuVim]

5322.00 Average V' 118 199 -65.74 15.59 56.85 68.23 -11.38
5322.00 Peak \ 118 199 -60.46 15.59 62.13 88.23 -26.10
14190.00 Average H - - -82 94 16.47 40.53 68.23 -27.70
14190.00 Peak H - - -71.44 16.29 51.85 88.23 -36.38

Table 7-343. Radiated Spurious Emission Measurements CDD Diversity — RU26

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2020. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 1 — RU242)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
90 A
E 80 A
>
@ 70 -
z
=
& 60 1
c
p
& 50
o
L% B0 T bt bt sy A oy ki) Mttt o e, g, A e i dbd ol Mtk b st .'”N‘-IM’“J\--" it L
30 A v
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)
Plot 7-2021. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 1 — RU242)

Approved by:
FCC ID: BCGA2995 @ element MEA(S(’:LIJE'SE'I\QF&\ET?;\T)ORT

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Detector Ant. Pol. Antenna T:Zr;::]i?:]e Arlaelngr AFCL Stlr:;lgth Limit Margin
[MHZz] [H/V] | Height [cm] [— [dBm] [dB/m] [dBuV/m] [dBpV/m] | [dB]

*| 11910.00 Average \% - - -83.35 17.47 41.12 53.98 -12.86
*|11910.00 Peak \% - - -71.25 17.47 53.22 73.98 -20.76
*| 17865.00 Average \% - - -81.41 17.94 40.11 53.98 -13.87
*[17865.00 Peak \% - - -74.74 17.94 50.20 73.98 -23.78

Table 7-344. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-R1.BCG

Test Dates:

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2022. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] "
* 12350.00 Average V' - - -84.10 18.98 41.88 53.98 -12.10
* 12350.00 Peak Vi - -72.29 18.67 53.38 73.98 -20.60

Table 7-345. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates:

1C2405200018-25-R1.BCG

5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2023. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 93 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6415MHz

Channel: 93

Frequency Detector Ant. Pol. ﬂtntenna 1::::2:? Al:;l:::ler AFCL Stlr:ti::th Limit Margin
[MHz] [H/V] |Height [em] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

12830.00 Average H - - -85.76 22 49 4373 68.23 -24 50
12830.00 Peak H - -73.87 22 .53 55.66 88.23 -32.57

Table 7-346. Radiated Spurious Emission Me

asurements CDD Diversity — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

EUT Type:
Tablet Device
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Plot 7-2024. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 97 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6435MHz

Channel: 97
Frequency Detector Ant. Pol. A_ntenna T;I::::Ie Al:-ael:;er AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
12870.00 Average H - - -85.32 2220 4388 68.23 -24 35
12870.00 Peak H - - -73.42 22.20 55.78 88.23 -32.45

Table 7-347. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2025. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 105 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6475MHz

Channel: 105
Frequency Detector Ant. Pol. ﬂtntenna 1:;:::'& A':;'::Ier AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
12950.00 Average H - - -85.42 2218 4376 68.23 -24 47
12950.00 Peak H - -74.33 22 31 54 98 88.23 -33.25

Table 7-348. Radiated Spu

rious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2026. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 113 - RU242)
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Plot 7-2027. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 113 — RU242)

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Arzl\;:sar AFCL Stlr:ggth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/im] | [dB]
13030.00 Average \ - - -84.94 22.53 44.58 68.23 -23.65
13030.00 Peak \% - - -72.99 22.53 56.54 88.23 -31.69

Table 7-349. Radiated Spurious Emission Measurements CDD Diversity — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-2028. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 117 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6535MHz

Channel: 117
Frequency Detector Ant. Pol. A_.ntenna 1:;::::'& A'f:::rr AFCL Stlr:::::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVIm] [dBuV/m] | [dB]
13070.00 Average vV - - -85.58 22 36 43.78 68.23 -24 45
13070.00 Peak V' - - -f4.16 22.49 55.33 88.23 -32.90

Table 7-350. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

1C2405200018-25-

R1.BCG

Test Dates:
5/20/2024 - 10/1/2024

EUT Type:
Tablet Device
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Plot 7-2029. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur.n table | Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] |Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] "
* 13390.00 Average H - - -85 .61 2213 43.52 53.98 -10.46
* 13390.00 Peak H - - -74 .14 2213 54 99 73.98 -18.99

Table 7-351. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/20/2024 - 10/1/2024

Test Report S/N:
1C2405200018-25-R1.BCG

EUT Type:
Tablet Device
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Plot 7-2030. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 185 — RU242)
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Plot 7-2031. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 185 — RU242)
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Arzl\;:sar AFCL Stlr:ggth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/im] | [dB]
13750.00 Average H - - -86.23 22.03 42.80 68.23 -25.43
13750.00 Peak H - - -74.62 22.04 54.42 88.23 -33.81

Table 7-352. Radiated Spurious Emission Measurements CDD Diversity — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
@ e]-e ent (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 27.0ms
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Plot 7-2032. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 189 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6895MHz

Channel: 189
Frequency Detector Ant. Pol. A_ntenna T;I::::Ie Al:-ael:;er AFCL Stlr:::th Limit Margin
[MHz] [H/V] | Height [em] [degree] | [dBm] [dB/m] [dBuVim] [dBuV/m] | [dB]
13790.00 Average H - - -86.26 22 41 4316 68.23 -25.07
13790.00 Peak H - - -74.54 22.23 54.69 88.23 -33.54

Table 7-353. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

® clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2405200018-25-R1.BCG
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EUT Type:
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Field Strength (dBuV/m)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 27.0ms
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Plot 7-2033. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. [ Antenna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
13990.00 Average \ - - -86.45 22.28 42.83 68.23 -25.40
13990.00 Peak \% - - -75.07 22.36 54.29 88.23 -33.94

Table 7-354. Radiated Spurious Emission Measurements CDD Diversity — RU242

FCC ID: BCGA2995

@ clement
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(CERTIFICATION) Technical Manager
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 36.0ms
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Plot 7-2034. Radiated Spurious Emissions above 1GHz CDD Diversity (802.11ax — Ch. 229 — RU242)

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-2035. Radiated Spurious Emissions 18-40GHz CDD Diversity (802.11ax — Ch. 229 — RU242)
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229
Frequency Detector Ant. Pol. Antenna T:Zrir:;i?:]e Arzl\;:sar AFCL Stlr:ggth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBuV/m] [dBuV/im] | [dB]
14190.00 Average \ - - -82.90 16.47 40.58 68.23 -27.65
14190.00 Peak \% - - -71.53 16.29 51.76 88.23 -36.47

Table 7-355. Radiated Spurious Emission Measurements CDD Diversity — RU242

Approved by:
MEASUREMENT REPORT
FCC ID: BCGA2995 | ]
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7.7.6  Antenna 5T Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
PASS ;,1,(%.. e sgw %mg Peak: 5913.30 MHz, 68.32 dBuV/m
sk Offget: SWT: 1.0ms _Avg: 5923.20 MHz, 51.85 dBuV/m
140 4
E 120 -
>
=}
[++]
= 100 4
S
o
[~
@
= 804
(2]
o A 4
@
w 60 o [ a2 iy i ) A e
. S LS ] KT o v I
40 : : ' : . ' : : .
5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150
Frequency (MHz)
Plot 7-2036 Antenna 5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS ;,1,&., ol sgw gmg Peak: 7125.90 MHz, 66.94 dBuV/m
esk Offset: SWT: 1.0ms Avg: 7344.15 MHz, 54.86 dBuV/m
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Plot 7-2037 Antenna 5T Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU242
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
P AS ks sl {}gw % mg Peak: 5920.95 MHz, 68.75 dBuV/m
Avg, Offset: 18.2d8 SWT: 1.0ms  Avg: 5924.10 MHz, 53.75 dBuV/m
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Plot 7-2038 Antenna 5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

P ASS itk sl {}gw g mg Peak: 7128.15 MHz, 68.65 dBuV/m
Arg, Offset: 19898 SWT: 1.0ms  Avg: 7125.00 MHz, 56.31 dBuV/m
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Plot 7-2039 Antenna 5T Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)
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7.7.7 Antenna 5T Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

Moth 2l RBW: 1 MHzZ  pegk: 5921.40 MHz, 67.83 dBpV,
PASS Avo, Offset: 18.0d8 VBW: 3 MHz RV

; SWT: 1.0ms _ Avg: 5912.85 MHz, 51.88 dBuV/m
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Plot 7-2040 Antenna 5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

! RBW: 1 MHz .
PASS peok [oce o - s VBW: 3 MHz Peak: 7125.90 MHz, 71.90 dBuV/m

Ay Offse SWT: 1.0ms  Avg: 7343.25 MHz, 54.75 dBuV/m
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Plot 7-2041 Antenna 5T Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU484
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
e g RBW: 1 MHZ  peak: 5924.55 MHz, 76.37 dBuV/m
Avg. Offset: 17,908 YBW: 3 MHz
i .17 SWT: 1.0ms Avg: 5924.10 MHz, 58.45 dBuV/m
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Plot 7-2042 Antenna 5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

\verage Tra RBW: 1 MHz -
PASS peak Ttace 19.548 VBW: 3 MHz Peak: 7125.90 MHz, 80.81 dBuV/m

Avg. Offset SWT: 1.oms  Avg: 7125.90 MHz, 65.38 dBuV/m
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Plot 7-2043 Antenna 5T Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU484)
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7.7.8 Antenna 5T Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

3 RBW: 1 MHz :
PASS peak Toce s VBW: 3 MHz Peak: 5913.30 MHz, 74.98 dBuV/m

Avik Ofipet: SWT: 1.0ms Avg: 5908.35 MHz, 53.43 dBuV/m
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Plot 7-2044 Antenna 5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
P AS S bl sgw g mg Peak: 7125.00 MHz, 66.90 dBuV/m
Avg, Offset: 20,008 SWT: 1.0ms  Avg: 7296.00 MHz, 55.08 dBuV/m
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Plot 7-2045 Antenna 5T Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU996
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7
PAS Ceak Tace sgw % :mg Peak: 5925.00 MHz, 75.60 dBuV/m
Avg, Offset: 18.1d8 ST 1.0ms  Avg: 5924.10 MHz, 59.18 dBuV/m
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Plot 7-2046 Antenna 5T Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

P AS S Peak Trace: {}gw g mg Peak: 7129.05 MHz, 71.66 dBuV/m
pyg, Offset: 19898 SWT: 1.0ms  Avg: 7125.45 MHz, 58.37 dBuV/m
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Plot 7-2047 Antenna 5T Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU996)
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